
 

 Sporton International Inc. (Kunshan) Page Number : A1-31 of 34 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 
N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

 

N7(25M)_DFT-s-

OFDM_BPSK_Outer_Full_High_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Outer_Full_High_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A1-32 of 34 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 
N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(50M)_DFT-s-OFDM_BPSK 

_Edge_1RB_Left_Low_CH_ CHP_PASS 

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 

N7(50M)_DFT-s-OFDM_QPSK 

_Edge_1RB_Left_Low_CH_CHP_PASS

 



 

 Sporton International Inc. (Kunshan) Page Number : A1-33 of 34 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 
N7(50M)_DFT-s-

OFDM_BPSK_Outer_Full_Low_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Outer_Full_Low_CH

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Right_High_CH

 

N7(50M)_DFT-s-OFDM_BPSK 

_Edge_1RB_Right_High_CH_ CHP_PASS 

 



 

 Sporton International Inc. (Kunshan) Page Number : A1-34 of 34 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 
N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Right_High_CH

 

N7(50M)_DFT-s-OFDM_QPSK 

_Edge_1RB_Right_High_CH_CHP_PASS

 

N7(50M)_DFT-s-

OFDM_BPSK_Outer_Full_High_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Outer_Full_High_CH

 

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-1 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

Software Version: 23.06.1602 

FR1 N7 ANT6 (Other PA1) 

Transmitter Conducted Output Power And EIRP, (GT - LC)=-1.7dB 
NR 

Band 
SCS 

Band 
Width 

Arfcn 
Freq 

(MHz) 
Modulation RB 

Conducted 
Power(dBm) 

EIRP(dBm) EIRP(W) 

7 15 5 500500 2502.5 
DFT-s-OFDM 

QPSK 
1@1 24.08 22.38 0.1730 

7 15 5 500500 2502.5 
DFT-s-OFDM 16 

QAM 
1@1 23.45 21.75 0.1496 

7 15 5 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.01 22.31 0.1702 

7 15 5 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.36 21.66 0.1466 

7 15 5 513500 2567.5 
DFT-s-OFDM 

QPSK 
1@1 24.11 22.41 0.1742 

7 15 5 513500 2567.5 
DFT-s-OFDM 16 

QAM 
1@1 23.36 21.66 0.1466 

7 15 10 501000 2505 
DFT-s-OFDM 

QPSK 
1@1 24.23 22.53 0.1791 

7 15 10 501000 2505 
DFT-s-OFDM 16 

QAM 
1@1 23.48 21.78 0.1507 

7 15 10 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.18 22.48 0.1770 

7 15 10 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.41 21.71 0.1483 

7 15 10 513000 2565 
DFT-s-OFDM 

QPSK 
1@1 24.1 22.4 0.1738 

7 15 10 513000 2565 
DFT-s-OFDM 16 

QAM 
1@1 23.41 21.71 0.1483 

7 15 15 501500 2507.5 
DFT-s-OFDM 

QPSK 
1@1 24.27 22.57 0.1807 

7 15 15 501500 2507.5 
DFT-s-OFDM 16 

QAM 
1@1 23.57 21.87 0.1538 

7 15 15 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.12 22.42 0.1746 

7 15 15 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.43 21.73 0.1489 

7 15 15 512500 2562.5 
DFT-s-OFDM 

QPSK 
1@1 24.06 22.36 0.1722 

7 15 15 512500 2562.5 
DFT-s-OFDM 16 

QAM 
1@1 23.38 21.68 0.1472 

7 15 20 502000 2510 
DFT-s-OFDM 

QPSK 
1@1 24.32 22.62 0.1828 

7 15 20 502000 2510 
DFT-s-OFDM 16 

QAM 
1@1 23.54 21.84 0.1528 

7 15 20 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.23 22.53 0.1791 

7 15 20 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.52 21.82 0.1521 

7 15 20 512000 2560 
DFT-s-OFDM 

QPSK 
1@1 24.05 22.35 0.1718 

7 15 20 512000 2560 
DFT-s-OFDM 16 

QAM 
1@1 23.34 21.64 0.1459 

7 15 25 502500 2512.5 DFT-s-OFDM 1@1 24.49 22.79 0.1901 
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QPSK 

7 15 25 502500 2512.5 
DFT-s-OFDM 16 

QAM 
1@1 23.66 21.96 0.1570 

7 15 25 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.37 22.67 0.1849 

7 15 25 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.68 21.98 0.1578 

7 15 25 511500 2557.5 
DFT-s-OFDM 

QPSK 
1@1 24.2 22.5 0.1778 

7 15 25 511500 2557.5 
DFT-s-OFDM 16 

QAM 
1@1 23.5 21.8 0.1514 

7 15 30 503000 2515 
DFT-s-OFDM 

QPSK 
1@1 24.49 22.79 0.1901 

7 15 30 503000 2515 
DFT-s-OFDM 16 

QAM 
1@1 23.72 22.02 0.1592 

7 15 30 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.48 22.78 0.1897 

7 15 30 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.69 21.99 0.1581 

7 15 30 511000 2555 
DFT-s-OFDM 

QPSK 
1@1 24.27 22.57 0.1807 

7 15 30 511000 2555 
DFT-s-OFDM 16 

QAM 
1@1 23.56 21.86 0.1535 

7 15 35 503500 2517.5 
DFT-s-OFDM 

QPSK 
1@1 24.25 22.55 0.1799 

7 15 35 503500 2517.5 
DFT-s-OFDM 16 

QAM 
1@1 23.62 21.92 0.1556 

7 15 35 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.34 22.64 0.1837 

7 15 35 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.62 21.92 0.1556 

7 15 35 501500 2552.5 
DFT-s-OFDM 

QPSK 
1@1 24.11 22.41 0.1742 

7 15 35 501500 2552.5 
DFT-s-OFDM 16 

QAM 
1@1 23.54 21.84 0.1528 

7 15 40 504000 2520 
DFT-s-OFDM 

QPSK 
1@1 24.36 22.66 0.1845 

7 15 40 504000 2520 
DFT-s-OFDM 16 

QAM 
1@1 23.66 21.96 0.1570 

7 15 40 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 24.51 22.81 0.1910 

7 15 40 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.03 21.33 0.1358 

7 15 40 510000 2550 
DFT-s-OFDM 

QPSK 
1@1 24.31 22.61 0.1824 

7 15 40 510000 2550 
DFT-s-OFDM 16 

QAM 
1@1 23.35 21.65 0.1462 

7 15 50 505000 2525 
DFT-s-OFDM PI/2 

BPSK 
135@67 24.66 22.96 0.1977 

7 15 50 505000 2525 
DFT-s-OFDM PI/2 

BPSK 
1@1 24.74 23.04 0.2014 

7 15 50 505000 2525 
DFT-s-OFDM PI/2 

BPSK 
1@268 24.63 22.93 0.1963 

7 15 50 505000 2525 
DFT-s-OFDM 

QPSK 
135@67 24.71 23.01 0.2000 

7 15 50 505000 2525 
DFT-s-OFDM 

QPSK 
1@1 23.91 22.21 0.1663 

7 15 50 505000 2525 
DFT-s-OFDM 

QPSK 
1@268 24.03 22.33 0.1710 

7 15 50 505000 2525 DFT-s-OFDM 16 135@67 23.74 22.04 0.1600 
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QAM 

7 15 50 505000 2525 
DFT-s-OFDM 16 

QAM 
1@1 23.28 21.58 0.1439 

7 15 50 505000 2525 
DFT-s-OFDM 16 

QAM 
1@268 23.31 21.61 0.1449 

7 15 50 505000 2525 
DFT-s-OFDM 64 

QAM 
135@67 22.11 20.41 0.1099 

7 15 50 505000 2525 
DFT-s-OFDM 64 

QAM 
1@1 22.05 20.35 0.1084 

7 15 50 505000 2525 
DFT-s-OFDM 64 

QAM 
1@268 22.26 20.56 0.1138 

7 15 50 505000 2525 
DFT-s-OFDM 256 

QAM 
135@67 20.07 18.37 0.0687 

7 15 50 505000 2525 
DFT-s-OFDM 256 

QAM 
1@1 20.03 18.33 0.0681 

7 15 50 505000 2525 
DFT-s-OFDM 256 

QAM 
1@268 19.85 18.15 0.0653 

7 15 50 505000 2525 CP-OFDM QPSK 135@67 23.3 21.6 0.1445 

7 15 50 505000 2525 CP-OFDM QPSK 1@1 22.82 21.12 0.1294 

7 15 50 505000 2525 CP-OFDM QPSK 1@268 23 21.3 0.1349 

7 15 50 507000 2535 
DFT-s-OFDM PI/2 

BPSK 
135@67 24.61 22.91 0.1954 

7 15 50 507000 2535 
DFT-s-OFDM PI/2 

BPSK 
1@1 24.52 22.82 0.1914 

7 15 50 507000 2535 
DFT-s-OFDM PI/2 

BPSK 
1@268 24.32 22.62 0.1828 

7 15 50 507000 2535 
DFT-s-OFDM 

QPSK 
135@67 24.39 22.69 0.1858 

7 15 50 507000 2535 
DFT-s-OFDM 

QPSK 
1@1 23.65 21.95 0.1567 

7 15 50 507000 2535 
DFT-s-OFDM 

QPSK 
1@268 23.5 21.8 0.1514 

7 15 50 507000 2535 
DFT-s-OFDM 16 

QAM 
135@67 23.6 21.9 0.1549 

7 15 50 507000 2535 
DFT-s-OFDM 16 

QAM 
1@1 23.03 21.33 0.1358 

7 15 50 507000 2535 
DFT-s-OFDM 16 

QAM 
1@268 22.91 21.21 0.1321 

7 15 50 507000 2535 
DFT-s-OFDM 64 

QAM 
135@67 22.24 20.54 0.1132 

7 15 50 507000 2535 
DFT-s-OFDM 64 

QAM 
1@1 21.96 20.26 0.1062 

7 15 50 507000 2535 
DFT-s-OFDM 64 

QAM 
1@268 21.93 20.23 0.1054 

7 15 50 507000 2535 
DFT-s-OFDM 256 

QAM 
135@67 20.23 18.53 0.0713 

7 15 50 507000 2535 
DFT-s-OFDM 256 

QAM 
1@1 20.04 18.34 0.0682 

7 15 50 507000 2535 
DFT-s-OFDM 256 

QAM 
1@268 19.81 18.11 0.0647 

7 15 50 507000 2535 CP-OFDM QPSK 135@67 23.26 21.56 0.1432 

7 15 50 507000 2535 CP-OFDM QPSK 1@1 22.82 21.12 0.1294 

7 15 50 507000 2535 CP-OFDM QPSK 1@268 22.69 20.99 0.1256 

7 15 50 509000 2545 
DFT-s-OFDM PI/2 

BPSK 
135@67 24.62 22.92 0.1959 

7 15 50 509000 2545 
DFT-s-OFDM PI/2 

BPSK 
1@1 24.67 22.97 0.1982 
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7 15 50 509000 2545 
DFT-s-OFDM PI/2 

BPSK 
1@268 24.08 22.38 0.1730 

7 15 50 509000 2545 
DFT-s-OFDM 

QPSK 
135@67 24.02 22.32 0.1706 

7 15 50 509000 2545 
DFT-s-OFDM 

QPSK 
1@1 24.45 22.75 0.1884 

7 15 50 509000 2545 
DFT-s-OFDM 

QPSK 
1@268 23.24 21.54 0.1426 

7 15 50 509000 2545 
DFT-s-OFDM 16 

QAM 
135@67 23.25 21.55 0.1429 

7 15 50 509000 2545 
DFT-s-OFDM 16 

QAM 
1@1 23.82 22.12 0.1629 

7 15 50 509000 2545 
DFT-s-OFDM 16 

QAM 
1@268 22.67 20.97 0.1250 

7 15 50 509000 2545 
DFT-s-OFDM 64 

QAM 
135@67 22.17 20.47 0.1114 

7 15 50 509000 2545 
DFT-s-OFDM 64 

QAM 
1@1 22.37 20.67 0.1167 

7 15 50 509000 2545 
DFT-s-OFDM 64 

QAM 
1@268 21.65 19.95 0.0989 

7 15 50 509000 2545 
DFT-s-OFDM 256 

QAM 
135@67 20.08 18.38 0.0689 

7 15 50 509000 2545 
DFT-s-OFDM 256 

QAM 
1@1 20.04 18.34 0.0682 

7 15 50 509000 2545 
DFT-s-OFDM 256 

QAM 
1@268 19.84 18.14 0.0652 

7 15 50 509000 2545 CP-OFDM QPSK 135@67 22.93 21.23 0.1327 

7 15 50 509000 2545 CP-OFDM QPSK 1@1 23.58 21.88 0.1542 

7 15 50 509000 2545 CP-OFDM QPSK 1@268 22.45 20.75 0.1189 
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Frequency Stability 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Deviation 
(Hz) 

Verdict Environment 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 13.2 PASS NV 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 14.8 PASS LV 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 15 PASS HV 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 10.9 PASS -30℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 10.5 PASS -20℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 13.9 PASS -10℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 16.8 PASS 0℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 17.1 PASS 10℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 15 PASS 20℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 18.2 PASS 30℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 11.3 PASS 40℃ 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 19.2 PASS 50℃ 
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Peak to Average Ratio 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) 

Arfcn Freq 
(MHz) 

Modulation RB Result 
(dB) 

Limit 
(dB) 

Verdict 

7 15 20 507000 2535.0 
DFT-s-

OFDM PI/2 
BPSK 

100@0 3.84 13 PASS 

7 15 20 507000 2535.0 
DFT-s-
OFDM 
QPSK 

100@0 5.02 13 PASS 

 

N7(20M)_DFT-s-OFDM_PI_2-

BPSK_Outer_Full_Mid_CH

 

N7(20M)_DFT-s-

OFDM_QPSK_Outer_Full_Mid_CH
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Occupied Bandwidth 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) Arfcn Freq 

(MHz) Modulation RB OBW 
(MHz) 

26dB BW 
(MHz) 

7 15 5 507000 2535.0 CP-OFDM 
QPSK 25@0 4.4823 5.115 

7 15 5 507000 2535.0 CP-OFDM 
16 QAM 25@0 4.4789 5.032 

7 15 5 507000 2535.0 CP-OFDM 
64 QAM 25@0 4.4756 5.105 

7 15 5 507000 2535.0 CP-OFDM 
256 QAM 25@0 4.4705 5.083 

7 15 10 507000 2535.0 CP-OFDM 
QPSK 52@0 9.273 10.2 

7 15 10 507000 2535.0 CP-OFDM 
16 QAM 52@0 9.2599 9.944 

7 15 10 507000 2535.0 CP-OFDM 
64 QAM 52@0 9.2598 9.962 

7 15 10 507000 2535.0 CP-OFDM 
256 QAM 52@0 9.3023 9.911 

7 15 15 507000 2535.0 CP-OFDM 
QPSK 79@0 14.11 14.9 

7 15 15 507000 2535.0 CP-OFDM 
16 QAM 79@0 14.109 14.98 

7 15 15 507000 2535.0 CP-OFDM 
64 QAM 79@0 14.139 14.75 

7 15 15 507000 2535.0 CP-OFDM 
256 QAM 79@0 14.089 14.99 

7 15 20 507000 2535.0 CP-OFDM 
QPSK 106@0 18.912 19.91 

7 15 20 507000 2535.0 CP-OFDM 
16 QAM 106@0 18.949 19.95 

7 15 20 507000 2535.0 CP-OFDM 
64 QAM 106@0 18.953 19.95 

7 15 20 507000 2535.0 CP-OFDM 
256 QAM 106@0 19.008 19.83 

7 15 25 507000 2535.0 CP-OFDM 
QPSK 133@0 23.747 24.89 

7 15 25 507000 2535.0 CP-OFDM 
16 QAM 133@0 23.801 24.75 

7 15 25 507000 2535.0 CP-OFDM 
64 QAM 133@0 23.797 24.71 

7 15 25 507000 2535.0 CP-OFDM 
256 QAM 133@0 23.83 24.77 

7 15 30 507000 2535.0 CP-OFDM 
QPSK 160@0 28.557 29.61 

7 15 30 507000 2535.0 CP-OFDM 
16 QAM 160@0 28.605 29.58 
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7 15 30 507000 2535.0 CP-OFDM 
64 QAM 160@0 28.565 29.74 

7 15 30 507000 2535.0 CP-OFDM 
256 QAM 160@0 28.652 29.68 

7 15 35 507000 2535.0 CP-OFDM 
QPSK 188@0 33.546 34.91 

7 15 35 507000 2535.0 CP-OFDM 
16 QAM 188@0 33.586 34.88 

7 15 35 507000 2535.0 CP-OFDM 
64 QAM 188@0 33.57 34.83 

7 15 35 507000 2535.0 CP-OFDM 
256 QAM 188@0 33.548 34.75 

7 15 40 507000 2535.0 CP-OFDM 
QPSK 216@0 38.576 39.94 

7 15 40 507000 2535.0 CP-OFDM 
16 QAM 216@0 38.535 40.0 

7 15 40 507000 2535.0 CP-OFDM 
64 QAM 216@0 38.597 39.88 

7 15 40 507000 2535.0 CP-OFDM 
256 QAM 216@0 38.588 39.94 

7 15 50 507000 2535.0 CP-OFDM 
QPSK 270@0 48.153 49.85 

7 15 50 507000 2535.0 CP-OFDM 
16 QAM 270@0 48.175 49.72 

7 15 50 507000 2535.0 CP-OFDM 
64 QAM 270@0 48.169 49.82 

7 15 50 507000 2535.0 CP-OFDM 
256 QAM 270@0 48.157 49.94 
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Conducted Spurious Emissions 

NR 
Band 

SCS 
(kHz) 

Bandwidth 
(MHz) Arfcn Freq 

(MHz) Modulation RB Result Verdict 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 5 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 5 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 5 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 5 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 
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7 15 25 502500 2512.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 25 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 25 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 
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7 15 50 505000 2525.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 50 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 507000 2535.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 50 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 507000 2535.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph --- 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph --- 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

  



 

 Sporton International Inc. (Kunshan) Page Number : A2-21 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 

N7(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-22 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

 

N7(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

 

N7(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

 

N7(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-23 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH

 

N7(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH

 

N7(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH

 

N7(5M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-24 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-25 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

 

N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-26 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH

 

N7(25M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH

 

N7(25M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-27 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Low_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-28 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_Mid_CH

 



 

 Sporton International Inc. (Kunshan) Page Number : A2-29 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH

 

N7(50M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_High_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH

 

N7(50M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High_CH

 

  



 

 Sporton International Inc. (Kunshan) Page Number : A2-30 of 39 

TEL : +86-512-57900158    

FCC ID : 2AFZZPN30G    

  

 

 

 FCC RF Test Report Report No. : FG4O2501K 

 

 

 

Conducted Band Edge 
NR 

Band 
SCS 
(kHz) 

Bandwidth 
(MHz) Arfcn Freq 

(MHz) Modulation RB Result Verdict 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
BPSK 

25@0 see graph PASS 

7 15 5 500500 2502.5 
DFT-s-
OFDM 
QPSK 

25@0 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
BPSK 

1@24 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
QPSK 

1@24 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
BPSK 

25@0 see graph PASS 

7 15 5 513500 2567.5 
DFT-s-
OFDM 
QPSK 

25@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
BPSK 

128@0 see graph PASS 

7 15 25 502500 2512.5 
DFT-s-
OFDM 
QPSK 

128@0 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
BPSK 

1@132 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
QPSK 

1@132 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
BPSK 

128@0 see graph PASS 

7 15 25 511500 2557.5 
DFT-s-
OFDM 
QPSK 

128@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
BPSK 

1@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
QPSK 

1@0 see graph PASS 

7 15 50 505000 2525.0 
DFT-s-
OFDM 
BPSK 

270@0 see graph PASS 
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7 15 50 505000 2525.0 
DFT-s-
OFDM 
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270@0 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
BPSK 

1@269 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
QPSK 

1@269 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
BPSK 

270@0 see graph PASS 

7 15 50 509000 2545.0 
DFT-s-
OFDM 
QPSK 

270@0 see graph PASS 
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